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LCO4VF 3 WPB:T@rC%16 STD CAP S "“ASSA 234 - 01 WPB e HWPE 10
. STy T E AS1L6-85MRDT/B4C0O06 NORM. 1650 : NACE MRO175
EGO4EJS 50 « XH TEE A/SA 234 - 03 WPB 2
£ 106-B 9/A80269 STRESS RELIEVED NACE MRO175
EHO3GT 200 2 1/2 STD TEE A/SA 234 - 01 WPB
A106-B 9/A62280 NORM. 1650 NACE MRO175
EE04CJS 250 3 S8TD TEE A/SA 234 - 03 WPB
Al106-B 55/30593 STRESS KRELIEVED NACE MRO0175
A Chemical Analysis L __
Heat Code 7 .. _C Mn P S Cu . Ni.. Cr Mo. AL
BCO4VE -« ‘ .160 1510 .018 .017 -.180 .270 .110 190°4°7%.020 .0210
"‘EGO4ETT M t202 .670 .010 .015 .230 .040 .0306: 0BGy~ "7 tifu
EHC*GT M .210 .690 .015 .012 .230 .020 .030 050 .u20 0280
EE04CJS M .170 .730 .014 .012 .300 .030 .020 040 .030 0130
Chemical Analysis (cont.)
Heat Code N. v B Ti Cb Sn W Pb Co CE
EC04VF < .010 <.0005 .0200 <.010 .010 .004 <.001 <.050 .379
EGO4EJS < .010 <.0005 <.0100 <.010 .002 <.002 <.001 <.050 .335
EHO3GT .0060 < .010 <.0005 <.0100 <.010 .003 <.002 .005 «<.050 .344
EE04CJS .0030 < .010 <.0005 <.0100 <.010 .003 <.002 <.001 <.050 .310
Physical Properties 7
Heat Code Tensile KSI Type Thickness Yield KSI % Elong. (4D) % RA Hardness HB
ECO04VF 75.2 T 49.9 30.0 66.0 143
EGQ04EJS 68.6 L 47 .4 - 28.0 61.0 121
EHO3GT 69.1 L 43.8 25.0 63.0 141
EE04CJS 68.5 L 42.0 29.0 61.0 124
Charpy Results.
fleat Code Size x 10mm Type Temp. (F) Foot Pounds Later. Expansion % Shear
ECO04VF
EGO4EJS
EHO3GT
EE04CJS

Test: M=Mill Product
Type: T=Transverse L=Longitudinal

We certify that the material herein described has been manufactured, heat
treated, sampled, tested, and inspected in accordance with the above standards
and specifications and satisfies those requirements. We certify these flanges
and fittings capable of passing a hydrostatic test compatible with their
rating. The above figures are correct as contained in the records of the
Company. This information has been electronically transmitted to our customer.
/S/ Glinda LaFleur



